358

J45 ROTARY MOWER

J48 ROTARY MOWER

FOR COMPACT TRACTORS
Parts Catalog No. 8-1300

X

3

e,
g
s,
E

%

¥




ROTARY MOWERS

J45
J48

Parts Catalog No. 8-1300

5-80-OP-2000

TRACTOR MODEL

ROTARY MOWER
210 220 222 224 444 446 448 644 646
J45 X X X X X X X X X
Jag (1) (1)
(1)  use on tractors
446 P.I.N. 9770165 and after
448 P.1.N. 9774000 and after g!encngcizompany
OPE Division

Printed in U.S.A.

Service Department
119 S. First Street
Winneconne, Wis. 54986




GENERAL INFORMATION

INDEX
There is an index at the front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assemblies.

The rear index is a numerical index of the part numbers
and pages on which these numers are shown.

ILLUSTRATION

Each illustration in this catalog shows a group of parts or
components. These parts and components are aligned ap-
proximately as the parts and components on your ma-
chine. Each part and component in an illustration has a
reference number. These reference numbers are in a list
on the page opposite of the illustration. Next to the ref-
erence number is the part number, description and re-
quired quantity of the part shown in the illustration.

UAR - “Use as required” indicates that the part quantity
is variable.

NSS - ““Not sold separately’’ indicates that the part is onl
available as a component of an assembly or the part mu
be purchased locally. If the part is an assembl\bc

nent, the description will be indented under th ly

description in the parts list. \
INDENTED DESCRIPTIONS @@2

ents. The compo-
an indented descrip-
ed part is the total needed
e the example.

An assembly can have man
nents of an assembly are indi
tion. The quantity for ani

PARTS ORDERS

All orders must include the following information:
1. Correct part number,

2. Complete description of part or component,

3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.

6. Method for sending the parts.

7. Complete and c, t ress.

CATALOG @NS

As od% thanges, we will send you new pages for
yo 2

ANT: Put all revisions into the catalog as soon
as possible.

@ IGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand (RH) and left hand (LH) as used in :

this catalog indicate the direction while you are in the op-
erator’s seat in the normal operating position.

REF. PART NO. DESCRIPTION REQ'D

A 55159 CYLINDER ASSY -rear steering . . . . v v vt ittt et et e e et et e e e e et e e 1
28 A 56208 SOCKET ASSY - earCYliNGer . . . o .« o ie v o o omfon n ve oooie s o noeniss 1
29 A 55956 PLUG: 2adjustingrSOCKeT assyic « o v o 55 ol oo 5l s o siaim s o o miotls) wioni e s 1
30 A 55957 SEAT==socketiballr. . o s ol S R T N R A e e 2
31 A 56210 SPRING - S0CKB o i N et Tt s o e s s w s e 5 8w . 1
32 A 56209 SEAT - sOCKOt SPIING ¢ 55 o o $a% o e ¥ % 5 51305 ta 4 & %1 81 0 3,58 - s s & 6/5 8 1
33 G 45175 CLAMP ASSY - SOCKET @SSY & .« v v v v it et e et e e et e e e e e 1

16- 836 BOUT - 1/2" % 2-T/8  NLEHEX. « o ivo oo s o 5w s = wrin o cis™s 5 oy amine 0 16 1
34 132- 104 PINEICOtEr; - 3/M6!" X 3Yil el m v sns s+ srimad sl s s & 5 5w e 8 w00 o Bislene 1
35 A 55889 ST D DalsOBKet QUCYIINABY o o s s v 5 5 o ¢ w0 # sy Sn5 o i soi, 3 B5ae & 3 51 9 & whond 2
36 13- 410 BOUT = 1/4:" X8 /8" IN.C., NBX. . vt i et oo s s s o o sbansi s oo 8 5 & a5 o3 5 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . . .o e e e e e e e e as 4

-/



ALPHABETICAL INDEX

Page

Ja5 J48
XN OS i s viv viore 5 e olasss mismetmiis ool o i Ponalen & 9 15
Bearings:-Spindle .- ... c- oo mria s a s i 74 13
BeltSills R s o o v o v s o o D ke 5 1
Bl AAES . . eRe s Bione v o e w0 ol (o L RN 7 13
CRIASSIS oo s 5 515 s Eagsis w3 sl o1 BACH O P e 5 1]
Guards and COVersh 55 . civ s o lialans e sano e 5 1
Housing, Spindle .. ................... 7 13
LifEHMIBRS .. . cn o cl o s . o e e 9 15
PIHIEYS IDECKE - 5liis vate aarsreais sime o o wia 7 13
Pulleys ldleRs .vico s o5his o wi i obine be o i aceres 9 15
Rollers, Rubber . .. ................... 11
Spindles. . ......coiiiiiii i 7 13
T e o e P 9 15






)
m
m

CONOODOPWN =

Printed in U.S.A.

CASE MODEL J45 AND J48 ROTARY MOWERS
CHASSIS, BELTS AND CHASSIS COVERS (J45)

PART NO. DESCRIPTION REQ'D
(6 25394 CH A SIS O S o i s e s e oo Ml s an e e min il wle i 1
(& 22707 BEL e OWeraRasSISS Tl . . . o h el o5 e e S w4 e e & it 1
C 25406 (e S o T o) § e e MR bt RGPS P s e SRS gt 1
(1 25407 COVER - chassis, small ..... Ry L o oG 1
187- 1036 SCREW - 1/4"x1/2:" NC hex, self-tapping . . - oo o oo viioean cap o mms sins 12
192- 20 KN RS E R = B L s i s e e s e s s s e T e 2
129- 102 NUSESB/167 NCHEX o s i it e s o et Aot s Mty S 2
1= 371 BOLT -3/8"” x 1" NC round head, squareneck. .. .......cocvuueuunnnn 2
192- 21 LOCKWASHER Z3IB Y o, i s vom o s D wta 2 s oaitas 7 nire wpeona'ia 2
129- 103 MEEE=3/8 NG REXs . -t s i e ss s ok o ik s Saiatle = 2 e sws o e AT 2
C 15560 BRACKENE S aXIODIVOL. cintit o 55t s 5 o oo Sy TR e o Soite o o iinSikTe s 1
111- 202 BOLT - 5/16" x 3/4" round head, squareneck .............covvuuenn. 2
C\ 25408 BRACKEE S helghveadiuisteE o .« <« iiiies v aioin s s o olsBhoiv aro s o o dlote sbe 1
G 23358 BELT - drive (use with 210, 220, 222 and 224 tractors) . ............... 1
c 23359 BELT - drive (use with 444, 446 and 448 tractors) . ..........covveuunnn 1
C 23808 BELT - drive (use with 646 tractor).......... N R ] e 1
C 23810 BELT - drive (use with 644 P.I.N. 9698343 afdaftex) . . . .............. 1
C 23807 BELT - drive (use with 644 before P.I.N. 9888343)Y. ... ............... 1
(62 25409 BEFEECTOR 7 . i A e ten o oo N 5 ) it s TN & o o wEuseiptoty 1
111- 101 BOLT - 1/4” -20x5/8" ... 5.« s O T e e 5
192- 19 LOCK WASHER-1/4" . .... N e S 8 e R IR e s 5
129- 101 NUT-1/4"-20............. XO ........................... 5
...................... 1

C 25402 SKID-rear ............. . ........

April 1980



\\\\\\

"I a/ 24
.,,.,.,,:\
@ olllnnlull,cxll||‘ A ,
-@.ﬂ?\@ TINGE G 4
Y% / /\ %

s |

I 5]
J Om @ L,.W\.%W\J,ﬂlfc

\
Y
/,,
N
\
() \




)
m
5

©ONOOOTHSWN =

Printed in U.S.A.

PART NO.
Cc 17666
A 70280
C 10822
C 25543
126- 19
C 15763
c 15604
24442
113- 205
192- 21
c 10810
C 21581
131- 1331
113- 206
C 15615
C 12251
C 25080
1515371
195- 530
C 14768
195- 525
131-118t
(0 14482
A 63279
111- 366
C 25541

CASE MODEL J45 AND J48 ROTARY MOWERS

PULLEYS, BLADES AND SPINDLES (J45)

DESCRIPTION REQ'D

HOUSENG < rrOWETESPITIAIE . oo 5 ool o e bopenereo Suoe s Bl s saTo s o o s o o oo o) a7om
BEARENGE SIS . o8 T 5 v o o ievaes s 5o TSR . o vo- s opaiad a T o Te e oals
WASHER —ibeaningiseal s ot i s o v - o R Gt S e e s a5
SHIE B S BOaring s o = i . saors s s wis'e oo o Tet o5 505 o 8 Lnt a e sr IS
KENesspindiemtiltWoodruft . oo sl « on s, o L ST R
SPINDEE = OUEBOANA . . /ile s ore 1o v siaisna s o ore o ers & oin o 418 0 ahs e 4 3t s aliie: o Sk
SN D I O I 1k e a s = i e v Seks oo s R e enisl A s st b il N
BLEABE. = 15:-1/20 s o s ol s s e et SRSt u, o TR i e sl
BOET =3/8-x¢5/8" “NC hex (aradeiBlf «iclh . « . oo faa thn o aitte Siasiats e

EO CRMWASEER =318 ..o c e v ws i T s v 5 sice oA LG oo o il o) o i 1
SR A ER T DE ARG i . s & eveies fee » orloe ahss o el shmn e TSRS S b s Yol e e ey
PUEEEYE  anifiale. =« o e ot e b T S SRR e
NUT =jamiocki8/4 - NERexX: .« i s o sl ot ey Sl
BOET=-3/8% 3¢ 314" NC HER ... ottt i vl emsuavs 2o g S s D kT vom s oLkt 1
PUEBBY <drive= | . .5 .0 diae st o ste s

PULKEY. deck idler. . .« . i v 2 i s tca® i
BRACKET -cidler - . 5 i aveoivaon e s siis

BOLT -3/8” x 1" carriage, short neck . ..
WASHER-1/2"2ZP ............. @

RING - retainer. . ... NN e e e R o

BOLT - 3/8" x 1-1/4:0sariagé, shortneck ................. 5% ey
SPACER - spindle (22 e e ot i i

\@

WO NNGSAaaaaNWWWORW—=N DWW w

April 1980






REF.

e
cowooNOoOOAPWN=

ERELERRBRUBERNRRRBNNEEEIISaRSN3
oooo=
2h
4
N
By

PART NO.

C 24708
c 14932
111- 101
C 19652
C 25702
Cc 20005
138- 96
C 10482
192- 19
C 25408
129- 101
Cc 10898
C 17686
C 18315
C 16745
C 25139
195- 533
Cc 18338
C 25703
131-. 1181
Cc 17648
C 16569
C 16575
C 17597
113- 208
Cc 12264
C 25370
195- . 525
C 19412
C 21942
C 14269
C 16562
138- 319
132- 318
C 16574
132 310

Printed in U.S.A.

BRACKET - axle mounting
BOLT - 1/4" - 20 x 5/8"" carriage, short neck
LINK - lift (R.H. 446 only) comes with tractor, 9-1/2"" (240 mm)
LINK - lift (R.H. 446, 448) comes with tractor, 8-3/4" (220 mm)
PIN - retaining
PIN - roll 3/16"" x 1"

SPRING

CASE MODEL J45 AND J48 ROTARY MOWERS
AXLE AND MOUNTING BRACKETS (J45)

DESCRIPTION
e o e D RO S

LOCK WASHER - 3/8"

NUT-1/4"-20
PIN - retaining, special

BRACKET - height adjust

BO T = T . s v TR < e AP e SRt e
LINK - lift, short (use on Model 210, 220, 222, 224, 644 and 646) ........

BOLT - shoulder

WHEEL

BOLT -3/8" x 1-1/4" (-
BUSHING - idler pulkgy =
PULLEY -idler .

SPACER

PIN - clevis 1/2"" x . 7/8"

FRAME - rear mounting

LINK - adjusti

NUT -lock 1/2" NC hex
FRAME ASSEMBLY - mower mounting

LINK - lift, long (use on Model 444, 446 and(@48
LINK - lift, long (use on 444, 446 and 448K
NUT -lock 3/8"hex ............
BRACKET - front mounting .
BRACKET - idler pulleys. . .
BRACKET AND BUSHING

BUSHING - bracket

..........

0-1/2"" (240 mm) .......
/4" (220-mm)

WASHER - 1/2"

042 R M Pl B T e B N W DS PR o S
\)! e 177 A e o S B s Sl A RS " el e N
- cotter 1/8"" x 1"

BOLT - 3/8" x 1-1/4" hex

..........................................

TR, re e R e e M O R e T

April 1980






CASE MODEL J45 AND J48 ROTARY MOWERS

CHASSIS, BELTS AND CHASSIS COVERS (J48)

REE. PART NO.
1 C 25611
2 Cc 25687
3 C 25689
4 187- 1036
5 A 70524
6 C 25684
7 132- 310
8 A 70514
9 C 25620
10 113 427
1 131- 1182
12 c 25685
13 195 533
14 131- 1182
15 C 25686
16 C 25690
17 Cc 25691
18 Cc 10821
19 195- 633
20 Cc 10898
21 132- 310

Printed in U.S.A.

DESCRIPTION
CHASSIS - mower 60" (1520 mm) . .......covvruunnn.
BEISE = Sh el iciVe Rttt « v o oisiis o osnotie oo oidiale o
G AR B S ChassIs D L I E S 2 & oo o 5is o5 s o o e S B
SCREW-1/4"-20x 1/2" self-tapping . . . .....oovunn..
ROLLER-2-1/2"x 7" (63.5x 177.8mm).............
o PR 1 e e R R DUl SR
PINi-cotter 1/8" x 1" (S3A7: %254 mm)s: . s v e vssrenn
ROLLER -2-1/2" x 2-3/8" (63.5x 60.32mm)..........
SPAGER-SICBVR &, ol il sile o ais = o e s oo oot
BORT - 1/2 =l 3a -V /AT Ne)C . v« vne v oo ae s ol
NU B TOCKEL 27 IN0X . i &« s s o siaois s oin o sin o e o neradh ionila s
CASTER - FoOllerc . .....cccoiveeseracesanonasant A
M AS B ERETIRER - . .. o < onoiooinse ava s sis s oinls Sibore mmaaln o
LU o s R I oy 1 A e

BELT - “V" mower drive
LINK - mower lift R.H.
LINK - mower lift L.H.

e o] T S S S S S N
WASHER = 1/2" . v winmsin o AN et vinisos s

PIN - retaining, special. . .. ...

RIN S Cotter s s et e e« \\0 ..............

11

April 1980



12



REF. PART NO.
1 C 25637
2 13- 207
3 131- 1181
4 113- 206
5 A 30881
6 c 25781
7 C 25642
8 C 10822
9 C 25643
10 126- 16
11 C 25644
12 C 25645
13 131- 1331
14 C 25638
15 131- 1181
16 13- 114
17 C 25543
18 C 25829
19 C 25688
20 195- 521
21 129- 103
22 131- 176
23 C 25627
24 C 25632
25 C 25635
26 C 17666
27 C 25631
28 A 63279
29 A 70280
30 C 10810
31 C 25541

Printed in U.S.A.

CASE MODEL J45 AND J48 ROTARY MOWERS

PULLEYS, BLADES AND SPINDLES (J48)

DESCRIPTION

B D e e S R e e i L T SR
BOET=3I8% -~ 16 X /B " REX. .o s oo vsos sioirninse nimeie
NUTE=T0ER /B RoXee - it v - o v in iie e s bsien a5 aue
BOET-3/8/ - 1803/ NEX. ..+ vcs vt cvoi s is oo
WASHER = . s s v o e e et sl
SPROCKET - spindle drfie . (55 o oo v v vma st g
WASHER - belt retaining, special. . . ................
A R B e e s e b R Tt
SEACER = Spiltle . B e . P mieieie s eae e es e
IO SRR v e e e v e e v« Yo S e i e
S TV ({7 o L SIS e 5= A PO
BULEREYSANINC: - 0 s v e s e s il ot uin
NUT = 10EKBIA0BX 1 o 0o sis s oo wiat i sl Te g A 2 s
BRACKET - belt adjusting, chassis .................
N < OBKESI8 s i s e e s s

BOLT -5/16" - 18 x 4-1/4"" hex
SHIEED - bearings. . .o v veorisissnsns
SPAGER - sleae s 01, .. .- . s

NUT=5/16" hex . :h5is: . . ..x
NUT -lock 5/16" hex . . ..
SPINDLE -center .......

13

April 1980



14




CASE MODEL J45 AND J48 ROTARY MOWERS ; 15

AXLE AND MOUNTING BRACKETS (J48)

REF. PART NO. DESCRIPTION REQ'D
1 (0 25646 A E e e e s s L e e e e s e el s 1
2 11137 BOLTEIcaningerS/BatmBIXeli’. . . . i« oivs v nvais b8 s 5emin e sie s sisesishecs s le 6
3 192- 21 O K W ASHE R =38 . 2. .« ooviv st vaccioesonannsssionanionansoaiiess 6
4 129- 103 NUT: =3/ BE I BRIt . . laTiseis o olorsts iarmarsie e Soimi s TS S Sodi pie Tn e 6
5 C 20005 PIN - locking ittt ® e e el e s e AR R e 1
6 C 10482 SPRING. ... = e Rt LR T e i o ibTh ofelpmsl e area o o, & o o e 1
7/ 138- 96 N e T e e TP i el e R o e 1
8 c 15935 BRACKET - height ad]OSHIING . - =s suissiors o o5 s sbnsiscs o or sinars w 5iptarafs & anies 1
9 111- 202 BOLT -carriage 5/16" - 18 X 3/4" . . . .ottt i it iiienennenenennnns 2

10 192- 20 LOCKWASHER = B/16"" i ci s vooioie oe e o min e aiw iy aim sieimazatio wle = sn &% S8 paire 2

1 129- 102 L o e o o T ) O R0 2

12 C 25682 WHEEL - height adjusting) s « s «is = o aifais o v w908 hovrs ol o sisronmakans 50 oRgals 2

13 C 25683 SPAGCER = 818BVO. Ticiicos &« v 5inbe miaybonih e s s nhalie ol oo (o yokesaii S ay e asatle s e e o 2

14 113- 447 BOLT - 1/2" < 1390350/ 2 7 X o v v v vieand i sienim v a6 0 ia 5 n s a5 16 6008 2

15 131- 1182 NUT- —toeke T2 S SINGI . o voo v s n satimnis ot wisma e e s & (510 800 o R bamie sy s 2

16 C 25654 BRACKET - front mounting . . . . s ewss: e soe 1

17 C 25657 LINK - stabilizer. . .. .. covvveneneenn.. 2

18 C 10898 PIN - retaining, special . ............. 8

19 c 25659 BRACKET -idler pulleys.......... 1

20 C 25663 ARM AND BEARING ASSEMBLY . @ 1

21 C 17597 BEARING - sleeve. . . .. NN - 2

22 C 25667 SPRING - torsion. .. ....... \ < 1

23 C 25668 SHAFT - pivot........... . ................................ 1

24 138 =319 PIN = roll 3 18 e 0 A i o TR 5 Ll e e s e S 6 A 1

25 & 25370 PULLEY -idler ..... I N e Foraas ] e eih SRsAe e mi e 2

26 C 12264 BUSHING - should &' ....................................... 2

27 113- 209 BOLT -3/8" -1 @ ) POy 5 M AU S oo X Lo 2

28 195- 525 A SH E R B B N e e e aterrs o oo nidiat atls 7% 5 5i 5 e mad s (AT Rbrers 3

29 131- 1181 NUT - lock X i ey e SO A By GUREL S 3

30 65 25669 USH | ASSEMBLY -suspension R.H. .................. 1

31 G 24182 =flange. ... & =5 el cs e o 1

32 € 25672 RUSIONISTHE - - R X o M i o B etaje e SR et 1

33 113- 208 S [ [ L R (T Sy < - - G S R e R e 1

34 C 16573 CPACER 0 oo e oo e onevnn o nid oo e ST A U P T 1

35 C 25675 \; CRANK AND BUSHING ASS\ELVI_BLY - (includes item 31) . ......... 1

36 138- 2002 IN - Spiralc « cnirc s e vioin s oo PRI ... . o omt o 55 huslamis 4 vie o sin s s 1

37 C 256 % LINK - adjusting. « ..o vvnvenenn. i, o R I U 1

38 195- WASHER = 1727 .« v eis o e sim oo a iR T o s5ie s o1 & wlibneiths 4 s ia ol e ionie o 6ha 0% Te aetirla s 3

39 132- PIN = COtIOrT /8 % 15" . coiivae o s sTo < s i shn o ans o o8 591 & e o aallsoi o am ATt e 1

40 C 1 ROD =lEVEIEN-. . ... < uiv wisiaielaie o ein o ae siims = mier sTTa 4 A e ima oy o 6 sSTReo % &1 0 6 wke 2 s 1

41 129- 63 o L R o e 1 < R e o= LR T B W SIS AT 2

42 213- 4 o L Y A e L R L WP 2

43 141- 4 e L T e e oy R S e ) L~ 2

44 132- 321 PINICCOTEON. 2u 5 o sie slnictors s e ms oraleies slteinlshaiuzal s o = lebas s 0 a7 mre ior s evadedEl R apiene 2

45 C 16562 SCREW --idler adjusting. v s - « Siiis i i et = S 1

46 132- 318 PINEECOOr . .. o« os oo iommmiie st o sllicte ot T8 aX, o os sbekog S0 W5 isie 5% <Tore ol aikielene 1

47 c 14269 NUT -adjusting, Special c'c s sis o vl et uei sise o iatpeahibiyag e oo s R i o o o v o =% 1

48 i95- 541 MVASHE R B/, 5 a5 16 5 #s ot as @ e 5o s e oyite o A 0 - aleer s aAsts Fa e 2

Printed in U.S.A.

April 1980



4

16

CORRECT BLADE ALIGNMENT

U=d)

BLADE ALIGNMENT AND BELT TENSION

1) TIGHTEN THIS NUT AGAINST WASHER AND SPACER.

2) LOOSEN FOUR SPINDLE HOUSING MOUNTING NUTS ON THE
UNDERSIDE OF THE MOWER FOR FREE SLIDING MOVEMENT OF ASS'Y.

3) ALIGN BLADES SUCH THAT ADJACENT BLADES ARE PERPENDICULAR
TO EACH OTHER AS SHOWN IN BLADE ALIGNMENT DIAGRAM.

4) ADJUST THESE NUTS TO OBTAIN A GAP BETWEEN HEAD OF BOLT
AND BRACKET, AS SHOW

5) GéP ﬁIS%THETO BE EQUAIE. TO THICKNESS OF TRACTOR IGNITION

6) TIGHTEN FOUR SPINDLE HOUSING MOUNTING NUTS SECURELY.

(2)

ATTACHMENT DRIVE
CLUTCH PULLEY

DECK DRIVE
PULLE

i
LEFT SIDE

1) MANUALLY TURN
KEY COMPLETELY
CLOCKWISE ENGAGE
ATTACHMENT DRIVE

a\
2 INSTALL BELT O

‘ cS“" S (9)

4) CHECH
ShRING DAILY FOR
CORRECT POSITION
ADJUST AS

REQUIRED
incorrecT @ oR GC

ATTACHMENT DRIVE
CLUTCHP

DECK DRIVE
PULLEY

N

7
T

3
ONILLND
HEIGHT
38

1
)

2

2

NTER

13

CUTTING

SPINNING BLADE

KEEP CLEAR
CONTACT CAN INJURE

3214381

a



CASE MODEL J45 AND J48 RO

TARY MOWERS 17

DECALS (English)

REF. PART NO. DESCRIPTION REQ'D
1 C 21960 DECAL-ArVE DOl (BB)5. ..\« c o2 o o ans il ot e 5. s 1m & ooiasluiiatsa 1o toreiic a¥e 15| hagim 1
25 C 12519 DEC A L R N O S e D I e e - v &« « = e cie v uie o wne v s 5 e berie e v mEA o T e Bya 2
3 (& 15956 DECALESCUITINGNEIONTIIAB). . - <« « o v 50s s ssiotvmaslons eis s areis srnbiiTats & & e 1
4 321- 1571 PDECAL 25Caser SNnmES . o The el = ws To0iw o s ialaless 5 8 5 o oURREIIE e 1fm ¢ 1
5 321- 4381 DECAL =spinnima DIAdels . .. 0 o o «fonsis B iuyaroleiore o o .o abetdinihesalia: ois 1
6 321- 6235 DECAL Idrivelbel EBBINL. . X0 e bt i e el s e e iR s 1
7 321- 6210 DECAL Teutting height{Ua8) ... 0. cvde e e dide cie fas oo sl o cfiblitete o o s 1
8 321- 6236 DECAL Spindle dniVebelti(J48) .2« . of v v e s siaboias v o e s al et e s ot 2
9 321- 6263 DECAL - “Commercial ”{J48) . . . .. cveovuvenienoanceranensacanasans 1

DECALS (French and English)
1 321- 4730 DECAL - drive belt (J45) ........... 1
2 321- 4726 DECAL - N0 Step’’; . iisis sois oenid @ 2
3 321- 4698 DECAL - cutting height (J45), N\ . . 1
5 321- 4763 DECAL - spinning blade. . . . .\ N\ O 1
6 321- 6326 DECAL - drive belt (J48) . . NNEVES o1 o oot ia b1 b o7 SLE BT aie ) et feiiete) wiie sad 1
8 321- 6327 DECAL: - spindie drivelbeEt M8 o vc .3« ¢ focagaions o aT5ie o aiste s siore)nisveisiolslols s 2

S

Printed in U.S.A.

April 1980



18

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE * REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 63279 7 24 (& 23358 5 14 (& 25702 9 4
A 63279 13 28 C 23359 5 14 C 25703 9 17
A 70280 7 2 (5 23808 5 14 (6 25707 13 10
A 70280 13 29 G 23807 5 14 c 25781 13 6
A 70514 1 8 (& 23810 5 14 C 25829 13 18

A 70524 11 5 C 24182 15 31

C 10482 9 7 C 24442 7 8

C 10482 15 6 ¢ 24708 ... HARDWARE NUMBERS

G 10810 7 11 C 25080 7 17

C 10810 13 30 C 25139 9 15

c 10821 9 37 C 25370 9 25 111- 101 5 16
65 10821 1 18 C 25370 15 25 111= 101 9 3
C 10822 7 9 ¢ 25394 5 1 111- 202 5 12
C 10822 13 8 & 25402 5 111- 202 15 9
C 10898 9 1 C 25406 5 3 111- 366 7 25
¢ 10898 11 20 c 25407 5 4 111- 371 5 8
e 10898 15 18 c 25408 5 - 13 371 7 18
e 12251 7 16 c 25408 9 9 371 15 2
¢ 12264 g c 25409 6§ .15 : 114 13 16
c 12264 15 26 c 25418 9 Q 13- 205 7 9
C 12519 17 G 25541 7 26 QD 113- 206 7 14
C 14269 9 c 25541 13 113- 206 13 4
c 14269 15 ¢ 25543 7 \ Ol 13 206 1527
c 14482 7 o 25543 @ 13- 207 13 2
C 14768 7 C 25611 1 113- 208 9 23
C 14932 9 c 25620 9 113- 208 9 35
c 15560 5 c 25627 23 113- 208 15 33
& 15604 ;: C . 256 13 27 113- 427 11 10
c 15615 7 C 2 13 24 13- 447 15 14
C 15763 7 g = Y5 28 126- 19 4 5
C 15935 15 c 13 1 129- 101 5 18
C 15956 17 c 8 13 14 129- 101 9 10
C 16562 9 Q 642 13 7 129- 102 5 7
€ 16562 15 @ 25643 13 9 129 102 15 11
G 16569 9 C.) 25644 13 5 | 129- 103 5 10
€ 16573 9 G 25645 13 12 129- 103 13 21
c 16573 15 € 25646 15 1 129- 103 15 4
c 16574 9 c 25654 15 16 129- 163 15 41
(& 16575 9 C 25657 15 17 131- 176 13 22
c 16745 9 Cc 25659 15 19 131- 1181 7 22
Cc 16824 9 C 25663 15 20 131- 1181 9 18
C 17048 9 C 25667 15 22 131- 1181 13 3
¢ 17597 9 C 25668 15 23 131- 1181 13 15
c 17597 15 C 25669 15 30 131- 1181 15 29
c 17648 9 c 25672 15 32 131- 1182 9 40
C 17666 - c 25675 15 35 131- 1182 1 11
C 17666 13 € 25679 15 37 131- 1182 11 14
C 17686 9 C 25681 15 40 131- 1182 15 15
C 18315 9 C 25682 15 12 131- 1331 7 13
(& 18338 9 C 25683 15 13 131- 1331 13 13
C 19412 9 & 25684 11 6 132- 310 9 34
C 19652 9 c 25685 1 12 132- 310 1 21
(¢ 20005 9 C 25686 1 15 132- 310 11 7
(¢ 20005 15 C 25687 1 2 132- 310 15 39
€ 21581 74 Cc 25688 13 19 132- 318 9 32
¢ 21690 17 1 C 25689 11 3 132- 318 15 46
c 21942 9 28 C 25690 1 16 132- 321 15 44
C 22707 5 2 C 25691 11 17 138- 926 9 6




NUMERICAL INDEX

19

PART" PAGE REF.  PART PAGE REF.  PART PAGE  REF.
NO. - NO. NO. NO. NO. NO. NO. NO. NO.
138 96 15 7

138- 319 9 31

138- 319 15 24

138 2002 15 36

141- 4 15 43

187- 1036 B g

187- 1036 11 4

192- 19 B -7

192- 19 g 8

192- 20 5 8

192- 20 15 10

192- 21 5 9

192- 21 7 10

192- 21 15 3

195. 521 13 20

195- 525 7 21

195 525 9 26

195. 525 15 28

195- 530 7 19 @
195 533 9 16

195- 533 11 13 2
195- 533 1 19 \0
195- 533 15 38

195. 541 15 48 @
213- 4 15 42 %

321- 1571 17 4 &

321- 4381 7 . -§ @

321- 4698 17 3 :

321- 472 17

321- 4730 7 S

321- 4763 5% \

321- 6210 17 7 \

321- 6235 v

321- 6236 17 8

321- 6263 17 9 @




¥

:7,; -
-
¥
(%
»
=
ik
2
- g - e
',4 g
o




